

671209

LION GROUP

MARIVEL
LARSEN
DWYER

Aug. 1977

Sample No.	Traverse	Interval (meters)	% Cu	02/ Ag					
67353	3	1	6-9	0.01	0.01	1	0.01	0.01	
4	2		3-6	0.02	0.01	2	0.02	0.01	
5	5		12-13	<0.01	0.001	3	0.01	0.01	
6	4		9-12	0.02	0.01	4	0.02	0.01	
7	1		0-3	0.01	0.01	5	<0.01	0.01	
8	6		21-24	0.01	0.01	6	0.01	0.01	
9	10		33-36	0.01	0.01	7	0.01	0.01	
60	12		45-48	0.09	0.02	8	0.02	0.01	
1	7		24-27	0.01	0.01	9	0.02	0.02	
2	9		30-33	0.02	0.02	10	0.01	0.01	
3	11		36-39	0.01	0.02	11	0.01	0.02	
4	8		27-30	0.02	0.01	12	0.09	0.02	
5	13	1	54-57	0.17	0.03	13	0.12	0.03	
6	1	2	0-3	0.06	0.02	1	0.06	0.02	
7	7		48-51	0.07	0.02	2	0.15	0.02	
8	3		6-9	0.11	0.02	3	0.11	0.02	
9	6		42-45	0.06	0.01	4	0.07	0.01	
70	4		15-18	0.07	0.01	5	0.12	0.02	
1	2		3-6	0.15	0.02	6	0.06	0.01	
2	5	2	27-30	0.12	0.02		ppm Cu	ppm Zn	ppm Ag
3	7	3	18-21				275	40	0.1
4	1		0-3				450	50	0.1
5	6		12-15				335	70	0.1
6	4		9-12				395	60	0.1
7	8		21-24				625	50	0.2
8	6		15-18				240	45	0.1
79	2		3-6				610	75	0.1
80	3	3	6-9				565	55	0.1
1							495	105	0.2
2							8	40	0.1
3							84	200	0.1
4							140	110	0.1